DEPARTMENT OF COMMERCE

Bureau of Standards
Certificate of Analpges

OF

STANDARD SAMPLE No. 104

BURNED MAGNESITE

(All results are calculated on a loss on ignition basis)

ANALYST*| 8i0; Fe,03 AL,O; Cr,03 P,0; TiG, Cal MgO MnO %.Nag@—w———-gz?
| 2. 55 7. 06 0. 87 0. 028 0. 05 0.03 3. 38 85. 63 0. 42 0. 04 . 01
e 2. 59 7. 10 . 87 . 028 . 06 .02 3. 36 85, 64 .41 . 04 <. 01
L S 2. 49 7.06 .85 . 030 . 065 .03 3. 36 85. 63 . 46 trace .03
L S— 2.55 7. 09 .78 .04 .04 3. 38 85. 60 .44
LS S 2. 54 7.09 =, 88 . 024 .07 3. 33 85. 59 . 45 .24 [ .08
CS— 2. 50 6. 98 2, 92 . 026 .06 3.35 85. 69 .42 I
 (—— 2. 62 7.08 .82 .02 . 06 .03 b 3. 22 83. 72 .43 .05 .08
S S— 2. 54 7.09 = 90 . 022 .03 3. 35 85. 88 .43
L E— 2. 52 7.12 . 83 . 026 . 047 .04 3. 28 85. 63 .41 . 00¥ . 006
Average .. 2.54 7.07 .84 . 026 . 057 .03 3.35 85. 67 .43 °. 07&___._‘&—043—-
e Includes either TiOs or P30;5 and is cmitted from average. ¢ Recor slune-9-04-percent.
b Omitted from average. ¢ Recommended-vaiie-<0.01.percent.
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Washington, D.C.

July 10, 1933

*See attached sheet for revised values for Na
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REVISED VALUES FOR ALKALIES IN NBS
STANDARD SAMPLES 76, 77, 78, 97, 98, 102, and 104

When these standards were lissued originally, data on
the alkalies were included at that time though recognized
as somewhat incomplete. Later spectrographic examination
indicated the presence of significant amounts of lithium
in some of these materials. Recently, the alkali contents
of these standards have been redetermined at the National
Bureau of Standards by flame~photometric methods. New cere
tificates of analysis will be prepared, bui in the interim
the following new tentative values are indicated for the
alkalies in these standard samples:

Na.,0 K.,0 Li.0
Standard % ‘%” %
Refractory No. 76 0.15 1.54 0.1
Refractory No. 77 06 ¥ .35
Refractory No. 78 .06 - .20
CIAIy' 97’ o<)7 - 0223
Clay 98 .26 - .03
Silica Brick 102 01 .32 .00L
Magnesite 104 .01§ 01, 001

*Dash indicates no changes,

Washington, D, G,
March 1, 1955
(Revised 9=1=55)
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